


Step A-01 Rear._ /Front Axle ASse_mle/ )

lFlat head Screw M3 X6, Omm I

@B _ Butten Serew M2.5X18 ma 8 pes

ROT-0053-2 x2 PGS
Solid axle doghone 5x50mm

Flat Screw N3X4.mm X 8pcs

@b
- -Dm Flat Sorw H3X8.m X 8pos
: @ - P F 1et Scrow WKi0.mm X 12005

. @ h Button Screw M3X10.mm X 4pcs

R Q035 .
Bearing . 11x5x4mm

©
©

R
14T Drive

FE

RCTO0ZE~
Gear box * °

RCT-0036 X 4PCS
Pin 1. 5x10. Omm

X 2PCS
r Gear )

"RGT-0033 X2PCS |
52T Gear
(RO
|

RCT-0087 = 2pcs
Pargper Covar

RCT 0028~1 X
[\Gear BOX

&

RCT-0038 A8 PCS
Bearing 10x5xdmn

RCT-OOS? xdpos
Bear ing 16X10x4. Omm

- @ im -uéx-l.onm_xs Pc?l

RCT-0035 X 2 pes |
12T drive Gear

RCT-0066-2 X2 POS
Sofid axle

M3K10.0 X 8PCS -

RGT—0030 X2PCS
48T Qear

@ _ Button Screw M2, 5 X18, mm xBpes

Bearing 15x10x4. Onm x4pes
Bearing 11x5x4. Omm xdpes

Bearing 10x5x4. Onm x8pcs

=3 Pin 1.5x10. Omm

RCT-0032 X2 Pi
46T Qear
RCT-003TX 2PCS
48T fear Adaptor

53 K2PES g
Gear box upper |ink mount

. @ lh N3XB. OXB pais|
P | . .

[ RGT-0067 x4
Lower |inkage mount

RCT-B093-T «2 1
Solid axle dogbone 5x100mm

Solid Axle Set -Manual




RCT-0016 X8 PCS

Step A—02 Rear Axle Assemb/ y

M3 Flat head Cone Washer 7X3X2.Omm

©- 1

] Fiat Sorew M3X12mm X 8PCS

r[_ Screw M3Xt5m X2pos

RCT~004¢

§. Bmm Pivot Bafl

rass Kraganrohr 7.0x4.5x3mm x8pos

RCT-0048 xdpcs
linkage Set

ROT-0058-1 X 2PGS.|
3 Leck Hut

RCT-0047 X2pes
TurnBuckle M3X35mm

RCT-8037 X4 pes
Bearing 15x10x4

| RCT-0054 Whee! Axle

RGT-0037

Bear ing 15x10x4mm

RCT-0038-1 X 4 pcs
Bearing 11x5x4mm

RCT-0058
¥4 lock Nut

A

-4

Screw ¥2x6. mm

Button Screw M3X10mmx2PCS

MZXBmmX4PCS

u

M3X12mmX8PCS

o .
Pin 2. Ox10mn

5.5X4X3mm Flang Pipe

Brass Flang Pipe 5. Gx4x3mmX8PCS

D

—/

M3X10mmx2PCS

M3X10mmx2PCS

Pin 2x10mmi4PCS
Brass Flang Pipe 7x4. 5x3mmX4PCS : @ " Bearing 15x10xdmmX4PCS
7|:| M3 Flat head Gone Washer7X3X2mm X8pce

RGT-0036-1 X # pos
Bearing 11x5x4mm

RCT-0054 X4 PCS

RCT-0055 Xdpos
Whee! Axle

M4 Wheet Adaptor

M4

RGT-0058 X4 pcs
lack Nut

RGT-0041 X4

Knuckle arm

-}
Screw H2X6.mm 4 pes

RCT-0057 X4 pes
Pin 2.0 x10. mm

dring 7x3x2mm .4pcs

RCT-D049 Xd4pes
5. 8mm Pivot Ball| -

Butten Screw M3X22mm x 2PCS|




 Step A-03 Front Axle Assembly

(ROT-0051 ¥4PCS

RCT-0050 X2PGS Servo Mount

- Servo Plate

. . ID- " W3X6mxdPCS
) ] (H. MaX10mmX4PCS




Step A-04 Shock Assembly

RCT-0019 X 16PCS
O-ring 11x7x2mm

RCT-0007 % 4 PGS
Shook Cap

~ [RCT-0010-1 X 8PCH

E-clip

RCT-0010-2 X 4 PGS
Shock Piston

RCT-0011 X 4 PCS
Shock shaft7x68mm

RCT-0008 X 4 PCS
Shock Baody

RCT-0010

RGT-0010 X 4PCS
Dampferkappen Set

@ 9

RCTOO10-1 X 8 PCS
E-Clip

RCTOQiI0-2 X 4 PCS
Shock Piston

() m RCTOO10 X% 4 PCS

RCT-0018 X 4 PCS
O-Ring 12X8X2mm

RCT-0018 X 16 PCS
0-Ring T1X7X2mm

RCT~0010-3 X 4PCS
Pivot Ball 5.8mm

RCT-0010-4 X 4PCS

Steel Pivot Ball 5. 8mm

RCT-0009 X 4 PCS
spring 0.6 X8.5 X50 XTi3

RCT-0018 X 4 pos
8hock Gap O-ring 12x8x2mm

RGT-0010-4 x 4 PCS
Steel Pivot Ball

RCT-0010-3 X 4lPCS
| Pivot Bail 5.8 mm




RCT-0021 Body POST x 4PCS

Button Screw M3X12. Omm x 8PCS|

Step A-05 Chassis Aassembly

RCT~Q0001 Chassis X 2 pes

Flat Screw M3X8mm x2 PGS - ]

Button Screw M3¥X10mm X 4 pecs

RCT-0006—-Turnbuck le
M3X6X7 mmx4PCS

RCT-00004 Li-weight Ant Mount x 1 PCS

RGT-0005 TurnBuckle M3X6X70mm X 2 PGS

Flat Screw M3 X 8wm X1 pcs

RGT-0003 Battery Radic Tray Plate x 1PC8

RGT-0002 Center Botom skid plate X 1pecs




" Step A-06 Threaded Aluminum pie 6mm Assembly |

_ \Flat' Screw M3 X 25 mm x14 PCS. |

’ Flat Serew N3X25 I

- _r ROT-0024 W e
M3 Flat Head Cone Washer| : , } "
7X32mm x 18 PCS__ ' .
[0Ring TX3K2m | -

Button Screw M3X20X4Pcs

o RGT-0017 Pivot Ball &. 6m
%/ 00§ 5 &G 7
. : 1 7

@

- anged Ba BX3mm

. . A - L, A _] Space 7X5x3mx8pcsl 2
RGT-0024-1 Flanged Space (@) - [ﬂ ‘ :
T N . i
‘ | Butten screw M3X25mm “O-Rir_\g 7X3X2mm‘ ; : : Y X : . )
Button Screw M3X15mm X4pcz| ' .
| RCT-0024 | !
' : 3 Nut |
TRET-0024 Flanged Ball LR
W3 Tt @ ™
N .
| 0-Ring7x3xzmn !
RGT-0017-1 Steel Pivet Ball : ;
" thm?.Ol;mL x:";cs ivet Bal Space 7x5x3 mm x 8 pes 4
. . Fiang Space BX6X3 mm x4 PCS
} @ ) (]_ Button Screw M3X15X4PCS §
. . Steel Pivot Ball 4.8 mm X 4 PCS g
. @ . (I— Button Screw M3X20K4PCS Pivot Ball 5.8 m X 4 PGS . o
. @ . _ Button Screw M3X25X4pcs ¥ nut x 10 '
. nut x pes P
- - s M3X25X4PCS _ 5
@ I_ Flat  Screw Fiang Pivot Ball 5.8 mm x 20 pes
.I : )
Fny [‘ M3 Flat Head Cone Washer 7x3x2mmxt0 PGS O-Ring 7x3x2 mn x 16 pes




Step A-07 Whee!l Assembly

| M2.5 X8mm Cap Head x 18 PGS

| RCT-0080 2.2 RockBead Ring x2 PGS j

| RCT-0059 2.2 Rockster Beadlocks

\ RCT-0061 Cap

M2.0 X 6 mm Cap Head X 5 Pes|




